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NINGBO VIGA INTERNATIONAL CO., LTD 
20F, 588 CANGHAI ROAD, NINGBO, CHINA 
 
The following samples were submitted and identified by/on behalf of the client as: 
Sample Description : TOOTH BOX 12 PCS/DISPLAY  

Sample Quantity : 1 SET  
Style / Item No. : 53911 
Labeled Age Grading : NOT STATED  
Requested Age Grading : 3+ 
Age Group Applied in Testing : 3+ YEARS  
Sample Receiving Date : JUL 17, 2015 
Testing Period : JUL 17, 2015 TO JUL 22, 2015 
 
Test Requested Result 
This is not a toy, the test(s) was applied as per client request. There may be additional 
hazards and labeling requirements that are not covered by this standard: 

 

EN 71-1:2014 – Safety of toys – Part 1: Mechanical and Physical Properties Pass 
EN 71-2:2011+A1:2014 – Safety of toys – Part 2: Flammability Pass 
 

************ FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ************ 
 
Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch 

 
_________________         
Sarah Li 
Approved Signatory 
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Results: 
 
EN 71-1:2014 – SAFETY OF TOYS – PART 1: MECHANICAL AND PHYSICAL PROPERTIES 
 
AS SPECIFIED IN EN 71-1: 2014 – SAFETY OF TOYS – PART 1: MECHANICAL AND PHYSICAL 
PROPERTIES 
 
Clauses relevant to the item: 
 
Clause Description Result 
4 General requirements  
4.1 Material cleanliness** Pass 
4.7 Edges Pass 
4.8 Points and metallic wires Pass 
** Visual Examination 
 
EN 71-2:2011+A1:2014 – SAFETY OF TOYS – PART 2: FLAMMABILITY 
 
AS SPECIFIED IN EN 71-2:2011+A1:2014 – SAFETY OF TOYS – PART 2: FLAMMABILITY 
 
Clauses relevant to the item: 
 
Clause Description Result 
4.1 General requirements Pass 
 
N.B. :  -     Only applicable clauses were shown. 
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Sample Photo: 
 

 
 

 
 

SGS authenticate the photo on original report only 
 
 

*** End of Report *** 
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